HAWK FLOOR MACHINE

THIS MANUAL CORRESPONDS TO SERVICE MASTER’S SM507 -
ARAMARK’S 507 AND HAWK’S 507 FLOOR MACHINES.

WHEN USING THE WEBSITE PLEASE PUT “SM” IN FRONT OF ALL PART
NUMBERS IN ORDER FOR THEM TO SHOW UP ONLINE.

ANY QUESTIONS, PLEASE CALL BIO-SHINE INC. 732-251-9506 HiT
OPTION 4 FOR PARTS



Stock No. S0850AR 167 (120 V) Glide Electre Roto
| Stock Mo, SO800AR 2087 (120V)  Cemmercial Floor Machine

Operation & Parts Manual

|
i
i
1

Nanual No.: 50500AR
Rev, 00 (05-2005)




PAHTS LIST

A. Base Assembly and Parts
For Glide 16" and 28” Koto

SECTIONVEH

T

S

|

.

T4

5 i

—g

i
THus. Hiee Hize 6.
Muinber 16" 207 Deseription Regd.

S0793AR S0TBIAR Base Assembly Compleie
1 SH701AR Brush Housing Casting {mly i
2 50247 50248 Bumper Vinyl, Grey i
3 50026 20820 Rivet {nol shown} 9
4 s001% S0010 Washey, Spring 4
5 54711 SB7i Wheel, 5 in. (non-marking) Z
é 50781 50781 Serew, 3/8 - 16 x 2-1/Z, Hey Head 2
7 30621 50023 Wui, 3/8-16, Hex, Jam

5165



PARYS LIST

SECTION VI

A. Motor Assembly and Paris
For Glide 167 and 207 Roto

WSO =3 U e B o

i
i3
it
12
i3
14

50891
50802
50803
50804
50806
50725
50808
50309
50310
50816
50324

548063
K805
0847
50715
50869
503409
50310
50810

50553

Diegeription Regd.

Serpw, 10 - 24 x L0 Philips - Brip Cover 3
Caver, Motoy i
Spacer, Motor Cover, /2% 3/1 & x 3/8 Nylon 3
Motor and Gear Unit Assembly Complete 1
Motor Only (includes rotor, stater & eng heii)i

MNul, Wire Z
Switch, Siationary H
Spring, Loading 2
Beaving, Ball i
Switch, Centrifugal - 60 Ha 1
Capacitor, Start - 400-480 efd, 2.06 £ 3376 1
Capacitor, Start - s40-64% ufd, 2.06 x 337L 1
Capacitor, Run - £2.5 ufd, 370 v, L2 x 4L 1
Screw, 1/4 - 20 x 3/4 Hex Head 4
Washer, 1/4 Split Loeit 4



PARES LIST

€, Handle Assembly and Parts
For Glide 16” and 20" Roto

HCTION VI

Eius. Stock Description Mumber
INg. Mo, Reqgd.
1 5953 Wamt, Handle Assembliy - Chrome Plafed i
2 50995 Gromumet, 691D ¢ 81 0D i
3 K956 Erommet, 561D v 81 OD i
4 RiHI R Serew, Mach., Sceket Head, 38-16x 2 4
5 50812 Mut, Hex, Myvlee Thin, 3/8-16 4
5/G8




38

Stack
No.

50813
50814
50725
50957
80958
507213
50718
50815
50816
50817
50960
55313
50961
50727
50818
88310
51506
50963
50122
56767
0772
50125
50124
50964
50723
50211
51573
20819
50820
50706
50708
50709
50811
50822
50765
50826
50827

SECTHIMN VI
O, Bandle Assembly and Parts
For Glide 167 and 207 Roto

Description

Cap, Cord Hook - Clamp

Body, Cord Hook Arm

Wire Nut, Ideal 74B

Insuiation Paper, 2 3 2.5

Bar, Steel - Trigger 11,00, Black
Handle Grip, Black

§pring, Compression - Trigger

Spring, Extension - Safety Latch Return
Safety Latch

Rol Pin- 1/8x L.75

Switch, SPST - 25 amp (Micro-Switeh)
Screw, Tpg. - 10-24 x 75

Clamp, Cable - Plastic

Cord, Power - 14-3 8T, Yellow, 20"
Assembly, Switch Box Cover - Chrome Piated
Washer, Lock - #10 Ext, Tooth

Serew, Tpg. - 10-24 2 38

Washer, 3/16 1D x 3/8 OD Int. Lock
Switch, Micro - Solenoid, SPDT, § amp.
fnsuiation, Solenoid Switch

Screw, Rd. Head - 2-56 x 12 L

Nui, Hex - 2-56

Washer, Lock - 095 1D x.20 OD
Bracket, Mount - Micro Switch

Nut, 1/2 NPT

Strain Relief - Power Cord

Plug, Twist Lock - 115 voig, 15 amp.
Strut, Handle Suppori- 1.0 x 10.258 Chrome Plated
{Cam Lock Assembly Complete

Roli Pin-3/8x11/2

Nut, 5/16-18 Flex Lock

Washer, 5/16 Flat

Spacer, Strut - Handle

Serew, 5/16-18 x 3 1/4 , Hex Head
Cord, Elecire Valve

Jumper Wire Connector Assembly
Warning Label

Reaqd.

;-u-»—.-quuuwwmnm&..&awr.amwkam.—mNmmwmwwnﬂmmmm

5145




PAHTS LIST SECTION VI
0. Electro Yalve Assembly and Parts
For Glide 167 and 287 Hoto
Hlus. Stock . Ne.
No. No. Description Regd,
1 50267 Nut, Housing i
2 502608 Housing, Coil 1
3 50280 Coii, Molded - 115 voit t
4 50283 Sieeve Assembly 1
5 50284 Seal, Flange 1
o 5285 Coliar, Plunger Guide 1
T 50286 Spring, ss, Plunger 1
8 50287 Ring, Retainer H
b 50288 Plunger {
19 50275 Seat for Plunger 1
i 0280 Nipple, 3/8 x 3 Stainless Steel 1
12 50295 Nut, 3/8 - 18 Sivaight Plpe Thread 1
13 5029% Fitting, Right Angle 1
14 56294 Tube, Selution Feed i
i5 50264 Hose, 38 x 5/8 x 10, Solution I
i6 50263 Barb, 3/8 x 3/8 Hose 1
7 302609 Eleetrp Valve Assembly —~ 113 volt (1-10) i
18 50208 Connector, Watertight Stain Relief i
19 50828 Adapter — Extension i

5/65




R

ANTS LIST SECTION VI
E. Tank Assembly and Parts
For Glide 16" and 207 Roto
iMus, Stock M.
0. Mo, reseription Regd.
5079448 Tank Assembly Complete
1 Tank Only — use 507944 R 1
Tank Assembly Compleie
2 55232 Nut, I/4 - 20 Hex 4
3 564624 Serew, 1/4 - 20 x 1.4, 55, Heox Head 4
4 50188 Connector, Bullihead i
5 50294 Yalve H
6 (28 Washer, 1-8/32 x 11/16, Nedprene 2
7 50261 Washey, §-1/2 x 11/16, 55 Z
8 50263 Barb, 3/8 Tase i
4 50297 Filter Sereen i
1 58763 Bracket, Curved, Tank 4
it 34762 Washen 1/4 External Lock (Not Shown) 2
B 56703 serew, 1/4 - 20 x /2, Hey, Washeyr Head 2

(Mot Shown)

26

5/05




PAHYS LIST ' SECTION Y
£ 5041, Cord Assembly
For Glide 167 and 267 Roto

A

e e NOSETU

EHiSETN Stovk Fhmcodvsti M,
Peseription
HMa. Ma, sernlo Read,
56898 Power Cord Asm. Compleie -

34-3 BT » 84 Vi, Yellow

i 54928 Extenston Cord Asm. Compiete -
E2x3 x 3G FL, Granpe with straipht
connerior (ot shown), To be used in addiiio:
o SG698 Coed I 104 Ve of cord length dosire

Z G784 E"-Ef'ra‘aighf Bladed Conneetor {115 volt / 20 amp) 3
2 S34G157 Straight Bladed Connector (115 volt / 15 snp) (5id 1
3 E8745 “’Fug Protevior (nof on erigiial squipwment) E
& 55153 Twist Look Conncelor (715 volt /15 amp) (for 30695 1

505

-2
oT




PARTS LIST

B
i1,
13,

B4,

H. Suggested Spare Parts
For Glide 16” and 20 Roto
Stoek Number 30800AR

Deseription
Bwitch, Electre Valve (1)

Switch, Power, §ain, Microe 25 amp

Wall Plug, Hospital Grade, 15a/115v

Connectoy

Bumper

Rivess, Pop (103

Whee! Bolis, Axle (3)

Coupling, Motor

Wheel - 5.6 In, OD (7)

Cell, Solenoid - 115 Valt

Seat for Plunger (4)

Cam Lock Assembly Complete (3)
Cord Hook, Less Bracket

Handle Grip (3)

Stock e,
50122
50960
54137
58153
50248
50020
SOTRE
56357
58711
50280
50275
50826

56814

SECTHIN Vil

585




